
International Game Technology

IGT Part Number:  821-277-00

Reno, Nevada January 27, 1997

Mechanical Parts
Player’s Edge-Plus Slant-Top



���

Mechanical Parts
Player’s Edge-Plus Slant-Top

Warranty

����������	
�	��	��	
�
�����	
������������������	����������������	����	�������

������������
���	�����������
	���
�������	��
����������
������
��������	��	��������	���������	��
�����
�

��������������	���	���	
�
�����	

�����������������������	
�����������
��
�������	�������������������	���
������

�������	���
������
���
	���


������������
�����	���	���	�������
�������������
������������	������	�	���
��������������	���
�����	�������	
���
�������	����������	
�����������
��
������	�����
������������	������������	��
�������	���� 
���	������
����	����������	���
�����	��	����	�����
�

��������������!
�
�������������
��������������	����"������������
	���
�#����������	������	��������	���
������$����������������	��
������!
�
������	�������������
�	����
�����������	�
�����	����!
��
	�������
����������	����
�����	
����
��	
��������	������	���	�������	��
�����������

�������	�������	��
��������	��
�
�����	�	�����������	���	���	�����������
���	���
��
��	��������	���	����	��

��	������������������������
��
������������	����	������������������������%��
��	����	��
��������������
��
�����������	���
��		�����������������������������
������	�������������������������������
��	���
��������
�������������������
��
�
���	����	����	���
�����
��!
�
��
������
����	���	����		���
����

�����������

�&'�()**)%��'+�+'��, *�&�&'*'�%�- %+���.�'����!+�+ /'�)%0�'1-/.+�2'�/�)3�/��4�, *
0','-��2'�)%0�% %�- %, *��%��5* 0.-�+� *�5)*�+���)//� �&'*�()**)%��'+��'15*'++
 *���5/�'0���%-/.0�%��3.��% ��/����'0�� �()**)%��'+� ,��'*-&)%�)3�/��4�)%0�,��%'++
, *�)�5)*��-./)*�5.*5 +'��)*'�&'*'34�0�+-/)��'0����%�% �'2'%��+&)//�����3'�/�)3/'�, *
0�*'-����%0�*'-����%-�0'%�)/� *�- %+'6.'%��)/�0)�)�'+���%-/.0�%��3.��% ��/����'0
� �/ ++� ,�.+'��*'2'%.'� *�5* ,��+���*'�'0�'+�+'��, *�&�&'*'�%�)*'�'1-/.+�2'�

WARNING!
����������	
����
�	�	
��	
��
���	�
���
����
���������������������� !!��
 !�"#��������	$�%�
��
���	
&�
���
�$�'������������(�	%'�
�)�$��
���%�
��
'��
�
��
�	�	
������
����
��������
��	
�$�	
���	��'�
���#

NOTICE:

The following trademarks are owned by IGT and are registered with the U.S. Patent and Trademark Office:  International Game Technology, IGT, the IGT logo with spade design, Balloon
Bars, Bull’s Eye, Fabulous 50’s, Fourth of July, Gold Fever, Gold Mountain, Gold Silver & Bronze, Haywire, Jackpot Jewels, Knockdown, Megabucks, Megakeno, Mississippi Megabucks,
Nevada Nickels, Player’s Edge, Player’s Edge-Plus, Quartermania, Royal Flush, Slam Dunk, Spin Til You Win,Volcano, Whirl Win, Wild Star, 8 Ball.

IGT also owns trademark rights to the following:  IGT-Colorado Corp.; IGT-Montana, Inc.; IGT-Europe b.v.; IGT-Australia Pty. Limited; IGT-China Management; IGT-Japan K.K.; IGT-Ice-
land; IGT (Asia) Company Limited; IGT do Brasil, Ltda.; IGT-Argentina, S.A.; I.G.T. [New Zealand] Pty.; IGT-China; We Make The Games People Play. And Play. And Play.; Bit-Blitz;
Blackjack; Black Tie; Bonus Poker; Bonus Time; Buffalo Nickels; Candy Bars; Casino Night; Checkmate; Cherry Bars; Colorado Nickels; Coral Reef; Crosswinds; Deuces Joker Wild
Poker; Dollars Deluxe; DoubleMania; Double Diamond; Double Diamond Deluxe; Double Dollars; Double Dribble; Double Jackpot Haywire; Doublemania; Double Wild Cherry; Earth-
quake; EDT and Design; Fancy Fruits; Ferris Reels; Final Lap; Fistful of Dollars; Fortune Reel; Free Kick; Full House; Fun Casino; Game King; Home Run; Hurricane Is Wild; Illinois
Nickels; Indiana Nickels; Iowa Nickels; Jackpot Devil; Jackpot Jungle; Joker Design; Jurassic Jackpots; Kangaroo; Leap Frog; Louisiana Nickels; Lucky Ducks; Megasport; Mega Poker;
Mississippi Nickels; Missouri Nickels; NETPLEX; Over and Under; Patriot Poker; Play Ball; Pokermania; Power Poker; Quarters Deluxe; Quick Draw; Quick Silver; Railroad Crossing;
Red, White & Blue; River Gambler; Satellite; Score Board; SENET; Sevens Up; Slotto; SMART System; Strike; Super Joker; Telltale-Plus; Tidal Wave; Time Warp; Touchdown; Trade
Winds; Triple Play; Tropical Fever; Victory; Wild Cherry; Win Place Show; Winner’s Choice.

 �-�
�����	������7889���)�������	
���
������

IGT
520 South Rock Boulevard
Reno, Nevada 89502-4169

(702) 448-7777



��

Troubleshooting

Game
Software

Maintenance
Procedures

IGT has restructured its typical service manuals to:
� Meet customer requests for separate parts and electronic manuals
� Reduce customer cost for manuals
� Allow customers to purchase the information they use most in the quantities they need

    About Field Service Documentation

Packaging
Note:  All manuals are 8.5” x 11” format
and come shrink-wrapped and 3-hole
punched to fit into a standard 3-ring
binder; except the electronic diagrams
& parts manual which is 11” x 17” and
spiral bound.

(Binders must be purchased separately.)

Complete Set of Documentation =
Six Stand-Alone Manuals

Installation Mechanical
Parts

Electronic
Diagrams & Parts



�

Related Documentation

���
�����������	���
��������	��������	���	�������������
��	
���������	�
����������
�������������	���
��	��	����

��
���	������������
�������������
������
���	���
�
�����
�����������
	����	���������

��	������	������
���	���������	�������������
����

• ����*���	
���
�������	�
��������#
:��;<7�<=<�=7$����	���
�����������
	����	������
	���	���

�������������������
�

• ����+�'��������
�,�������
-���$��.������
�$������������#
:��;<7�<<9�=7$�
��
��	
�
���
������������	������>������	��
����	��
	���
��	�
	��
���������������������
	��
�����������
������	������	������5�����!
�'����5��
��������
�

• �����
����������	
�,�������
-���$��.������
�$������������#
:��;<7�<<;�==$����	���
��������
	������
���	����	�����>��
��������������
�������	����������������
��	���������	���
������
�

• ����*�	
��
�
����
���$�
��,�������
-���$��.��������
�.��%���������#
:��;<7�<9?�==$�
���
����
����
��	��������
���������
	���	���
�@��������:��
�������	������	���������������
	�
���	
����
�

�����������

��������������	��������������	����@�������	���
	����������
	���
��������
����	
�

• ���������
�
	���	��
�'��/���
��,�������
-���$��.��������
�.��%��������#
:��;<7�<9A�==$
���	���
���������������
���������

������
�����
�����	��
�

����������������	��
���������

• �����.����0�����
-���$��.����������
�
	�����%�	
���������#
:��;<7�7<A�=B$����	���
���	�����
��������������
	���	������������	��������
����	���������
�����+�5��
�����5�����!
�'����5��

�������
�

• �����*����1�2�
$��
��*�
����#
:��;<7�<9;�==$����	���
��������	��������	�
������	�����
��������������

�������	���
����
	����	�����	������
���	���������	�������������������
����

• ����3�
�$�4	�������%��
�5��	�
��	�
��
���$�
���������#
:��;<7�<97�==$����	���
���������
	��������������
��������
������������	����C-��(�����3����)���
	��
�

• ����6	$��������
� %�
���
-��*�
����#
:��;<7�=?<�==$����	���
��������	������>������	���
�
	���������	�
	�������	�
	����
����

��������
������	���������������
����	
�

Related Videotapes
• *���	
���
�������	�
�#
:��;<;�==;�==$�������
�	���
��	����	�
��������
�������
	����������
�����
����
	�������������������������		��������������	
�

• 4��	��*���	
���
����������	
��#
:��;<;�=7=�==$�
������
�	�������������
��	����������������
�����	��	����������	��������

����	��	������
���	����!
�
	�

���
��	���������������
�

• *���	
���
����������	
�)���
��1�#
:��;<;�=7<�==$����	����
���	���������	���������	��������
������	
��
���	��

����
��������������
�
������	������
������������
�
�����
���	���

�����

����	�����
	��������
������
�������	����������
��������������������	
�

• �����
-���$��.����� ��
�	���#
:��;<;�==9�==$�
��
��	
�	�����������	������
����5�����!

'����5��
��������������
���������	����
����
����	
�����	���
����������	�
�
�

• �����
-���$��.����������
�
	�����%�	
�#
:��;<;�=7?�==$�
��
��	
���	��������������������
	����
	�������5�����!
�'����5��
�
����

��������
���������	��������
����	���������
�

• *���	
������
$�
�� %�
��	�
��#
:��;<;�=77�==$�
��
��	
���
����
���	����
��������
�������
��
���������
��
������������	������
�	����������	�������
�������	���
��������
����	�����	������
	�������	���+�5��
�����5�����!
�'����5��
��������
�

• 75*��46.89.���4	�������%��
���
�	����
$���%�	
�#
:��;<;�==8�==$�
��
��	
��

��	�����
����
	�����
���������������
	���	�
��������
����	���
�����	��
	���������
�������	���C-�������
�
����������������������������
	����������
�����������
��������	������
�

• 5�
�
	:�*�
	��
���%�	
�#
:��;<;�==?�==$�
������
�	���������
���	����������������
����������
��	��������-�����D�����	��
�



��

Customer Services
��������	
���
���� ��������
���E�,���������������������������
�����	��������	�������������!

����	������3����	���3�����+�
	���#33+$����%��	��)�������#���
�	�����������>�����$F

7�;==�BB;�7<<7�#�����%��	��)������$
9=<�BB;�78==�#�������
	���	����	����������	���
$
7�;==�7<�77==�#�����)�
	�����$

��������������
���
��
�
�����
�
�E�,�������
�����	����	��
�����������	����	����������

�
	����������F
7�;==�A;;�9;8=�

����������
�������
������������

����-�
	�����+������
8<8?�5��	�	�
��0����
*�����%�������#.+)$�;8?77
����
�����#;����E�B�
��5+�$F��9=<�BB;�=GAB
,)1F��9=<�BB;�=A9?

Reader Comments:� �)� ������� ������	� 
���	� �
� ��������� ��� 	��� ��D	� 
����� � ��� ��� �����	� 	�
���
	��	�����
����������������	�	������������������
�	���������
������	�����
��
�	�����
��	�����
�����	��������



���

Reader Comments

5���
��	����
����	����	�����
��	��	�������������������	�
���	���4����������	
�����
����
	���

���
�����
�������������
���������������	��������
���5���
�������

�������
��������
������
��������
����
����������
�

�����

5������	������	��F�*����
	������
��,�������
-���$��.��������
�.��%�5��	�%�����F����������  

�!��"�
��
����
���
�#���
�$������
���������
��
���������
����
%��

��&
��'���
�%���
�
����
�%��
�()*�
��
�� �(+��, -(.�
��%
 �(��
� /("���

.������$
�����������	��������������
�������	� HHHHHHH

�����
�
�
��
)�������

�����������	�����
���������������	����	��
����������
	��
����
	���������I*���	���0������	�	����J HHHHHHH

����
�$
������	�������
���
��	�������
	���������
��	�	�������	������� HHHHHHH

0�%��
1��
��
�������	�����
���
��	������	���
����	������������-��	��	
� HHHHHHH

���������
���
��������
	��	���
�������������
���������	�������������������	���� HHHHHHH

�!����'�,
,�$�����
���
��������2��#����������	��	��

��$

��
	����	���HHHHH  
���	������
	���	���
HHHHH ���������HHHHH +������:����	������HHHHH

-!��"�
��
��
�����$�
�����������
��
�������
,���,���

����%
����&
��!

5��� 0�
���
	���

HHHH HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH

HHHH HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH

HHHH HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH

HHHH HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH

�!��.,,
�
���������
���������%%
��
���2��#�		������
�
���	��
���	��������

���$

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH

HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH

/!��3��
4	
��
�#�
	�����$HHHHHHHHHHHHHHHHHHHHHHHHHHH���������$HHHHHHHHHHHHHHHHHHHHHHHHH

.,,�
��HHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHHH���"���
HHHHHHHHHHHHHHHHHHHH



����

Fold here

Fold here and tape

IGT
Technical Publications Department
520 South Rock Boulevard
Reno, Nevada (USA) 89502-4169

Place
Stamp
Here



��

Table of Contents

��	�����	��� 7������������������������������������������������������������������������������������������������������������������������������

��
�3�D <��������������������������������������������������������������������������������������������������������������������������������������

��������'����
��� B������������������������������������������������������������������������������������������������������������������

��
�5���� A����������������������������������������������������������������������������������������������������������������������������������

/���	�5��� ;����������������������������������������������������������������������������������������������������������������������������������

2���������	�� 7=��������������������������������������������������������������������������������������������������������������������������

/����������� 7<��������������������������������������������������������������������������������������������������������������������������

5������5�����+��	���@���� 7B������������������������������������������������������������������������������������������������������

5������5�����+��	���@�+	��
���	 7A��������������������������������������������������������������������������������������������

-�������&��������@�+�����0�������	��� 7;����������������������������������������������������������������������������

-�������&��������@�/�����0�������	��� <=����������������������������������������������������������������������������

-�������&��������@�%*� <<����������������������������������������������������������������������������������������������������������

3����)���
	���@�032�7B?�++ <B����������������������������������������������������������������������������������������������������

3����)���
	���@�(3) <A����������������������������������������������������������������������������������������������������������������

5��������'
����	���&�

��� <;��������������������������������������������������������������������������������������������������

&����������'
����	���&�

��� G=����������������������������������������������������������������������������������������������

+��	 G<��������������������������������������������������������������������������������������������������������������������������������������������

+
��	����0�

��� GB��������������������������������������������������������������������������������������������������������������������

5����

����0�

���
 GA����������������������������������������������������������������������������������������������������������������



January 27, 1997 1

Introduction

��������	�
����
��	�
�����������
��
�
�
����
����
����������
�����
�
��������		��

�
���	����������
��
���������	�
����
����	��
�	�
����	
�������
�	����
�����
����������������
���	�������������
�������	���
���������
�����
����������������
����������������
������������
�
�����

���	�����
���������
������������	��������	�
��������������

����
�
�
�����	�
����	��
���������������� �����!���	�"����
��#�
�
������������������������������
��������������������
������
��������
��������������
����
�

 ���������
�
�������������������������������������

�
���������	��
�����$����������
���
���������	�
����������%

• ��������	
���	
���	������	�����������
���
��	�	�������
�����������
������������	���
��	�
���������
������
��������
���������������	�
����
���������
����
�

• �	
��	�������	�������������	
��	�����	����	�������������
���������������
�����������	���
�����������$
���	���	������

�����
����	�����
�	����
�����
�������������
��������



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 19972

TOP BOX

Fig. No. Part Number Description Qty.
KIT 915 666 XX KIT, ROUND TOP BOX, S/T 1
KIT 916 230 XX KIT, TWIN TOP BOX, UNIVERSAL, S/T 1

1 142 287 XX ASSEMBLY, SINGLE TOP BOX, 13-INCH, S/T 1
– 146 384 XX ASSEMBLY, TOP BOX, 13-INCH, W/WBA, S/T 1
– 149 250 00 TOP BOX, TWIN, S/T 1
– 685 516 00 PANEL, SEPARATION 1
– 430 028 91 WASHER, FLAT, STEEL, M4 6
– 424 015 91 NUT, KEP, STEEL, M4 6

2 915 043 XX KIT, CANDLE, 2/4-STAGE, S/T, CHROME 1
– 915 277 XX KIT, CANDLE, 2/4-STAGE, S/T, BRASS 1
– 916 807 00 KIT, REMOTE CANDLE, S/T 1
– 915 084 00 KIT, COLLECTIVE CANDLE, S/T 1

688 065 XX COVER, HOLE, NO CANDLE OPTION 1
3 281 023 90 GROMMET, NYLON, SNAP, 1-5/16 ID 1
4 650 059 00 LATCH, ASSEMBLY (W/12-INCH TOP BOX) 1
– 650 071 00 LATCH, ASSEMBLY (W/13-INCH TOP BOX) 1
– 916 146 14 KIT, LATCH ASSEMBLY (W/TWIN TOP BOX) 1
5 516 033 90 SWITCH, P/B, STD INTERLOCK 1

6 636 057 00 BRACKET, DOOR STRUT, B/A 1
– 915 898 01 KIT, B/A DOOR STRUT, V2, 13” TOP BOX, S/T 1
7 688 462 00 BEZEL, B/A COVER (W/13” TOP BOX) 1
– 688 772 00 BEZEL, B/A COVER (W/TWIN TOP BOX) 1
8 636 045 00 BRACKET, B/A, CASHBOX LEVER 1
– 424 015 91 NUT, KEP STEEL, M4 4
9 589 681 00 PLATE, LOCKING, DOOR, 13” TB, S/T 1
– 421 017 91 NUT, LOCK, ESNA, REGULAR, M4 4

10 712 124 00 DOOR ASSEMBLY, BA, 1L, S/T 1
– 424 015 91 NUT, KEP, STEEL, M4 3
– 619 059 03 CABLE, GND., 5/16 BRAID, 3.0 1
11 712 079 XX DOOR ASSEMBLY, 13” TOP BOX, 11” INT GLS, 1
– 712 124 XX DOOR ASSEMBLY, W/WBA 1
– 142 299 XX DOOR, TOP BOX, W/O BILL ACCEPTOR 1
– 424 015 91 NUT, KEP, STEEL, M4 4

12 892 053 00 GLASS, UNSCREENED, 23.62 X 9.12 X .188T 1
– 271 022 00 FILTER, DIFFUSER, 23.62 X 9.12 X .06T 1

13 280 074 02 HINGE, 13” TOP BOX, W/BA, S/T 1
– 196 331 00 BARRIER, LIGHT, 13” TOP BOX, S/T 1
– 424 015 91 NUT, KEP, STEEL, M4 6
– 619 059 02 CABLE, GND., 5/16 BRAID, 5.0 1

14 442 211 00 CLAMP, GLASS, UPPER, 13” TOP BOX 1
– 424 015 91 NUT, KEP, STEEL, M4 4

15 442 283 00 CLAMP, GLASS, LOWER, 13” TOP BOX 1
– 442 223 00 CLAMP, GLASS, LOWER, 13” TOP BOX W/WBA 1
– 424 015 91 NUT, KEP, STEEL, M4 1

16 915 289 00 KIT, FLUORESCENT, 60 HZ, 8/12” TOP BOX 1
– 915 289 01 KIT, FLUORESCENT, 50 HZ, 8/12” TOP BOX 1
– 915 836 00 KIT, FLUORESCENT, 60 HZ, 13” TOP BOX 1
– 915 836 01 KIT, FLUORESCENT, 50 HZ, 13” TOP BOX 1
– 915 860 00 KIT, FLUORESCENT, W/O TOP BOX 1
– 915 665 00 KIT, FLUORESCENT, 60 HZ, ROUND TOP BOX 1
– 915 665 01 KIT, FLUORESCENT, 50 HZ, ROUND TOP BOX 1
– 916 147 00 KIT, FLUORESCENT, 60 HZ, TWIN TOP BOX 1
– 916 147 05 KIT, FLUORESCENT, 50 HZ, TWIN TOP BOX 1

KIT 916 813 00 KIT, FAN, 13’ TOP BOX 1
KIT 916 946 01 KIT, FAN, TWIN TOP BOX 1
17 589 688 00 PLATE, LOUVRE, FAN, 13” TOP BOX 1
– 589 896 00 PLATE, LOUVRE, FAN, TWIN TOP BOX 1

18 260 017 01 FAN ASSEMBLY, S/T, 13” TOP BOX 1
– 260 017 02 FAN ASSEMBLY, 3.15”, .062 PLUG, TWIN TOP BOX 1

19 640 054 00 CAGE, FAN 1
– 424 015 90 NUT, KEP, STEEL, M3 4



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 3

TOP BOX

1 2

3

4

5

6

7

8

9

10

11

12

13

14

15

16 17
18 19

12
51

-4
A



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 19974

MACHINE ENCLOSURE

Fig. No. Part Number Description Qty.
1 145 058 00 MACHINE ENCLOSURE 1
– 500 150 90 COIN DROP CONTAINER 1
– 625 217 04 BOLSTER 1
– 653 381 00 MOUNT, BOLSTER 1

2 672 046 00 SLIDE, TOP PANEL SUPPORT 1
– 424 003 95 NUT, KEP, STEEL, 6-32 6
3 589 535 XX PLATE, SPEAKER/RESET, METERS 1
– 424 003 95 NUT, KEP, STEEL, 6-32 2
4 130 013 90 SPEAKER, 3 X 5 INCH, SQUARE, 8 OHM 1
– 424 003 95 NUT, KEP, STEEL, 6-32 2
5 636 758 00 BRACKET, METER, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 4
– 292 034 90 METER, COUNTER, 24 VAC, 6 DIGIT TOTAL 1
– 419 510 98 SCREW, SEMS, PH PAN, 4-40 X 3/16 6
6 636 971 00 BRACKET, HOPPER ESCALATOR TOWER SUPPORT 1
– 411 009 90 SCREW, MACHINE, P PAN, 10-32 X 1/4 2
– 653 286 00 MOUNT, COIN CHASSIS 1
– 424 003 95 NUT, KEP, STEEL, 6-32 4
– 339 046 00 SPRING, CURVED, COIN CHASSIS 1
– 419 510 94 SCREW, SEMS, PH PAN, 6-32 X 1/4 2
– 419 017 00 SCREW, SHOULDER, #10-32 X .281 X .30 1
– 217 068 90 RECEPTACLE, 19-SOCKET, CRIMP, AMP, R&P 1
– 424 003 95 NUT, KEP, STEEL, 6-32 4
7 653 340 00 MOUNT, DAMPER, UPPER, S/T, W/MON 1
– 421 008 99 NUT, LOCK, ESNA, 10-32 2
– 449 085 00 PIN, DAMPER, CLEVIS, S/T 1
– 447 056 90 RING, E, 144-.250 SHAFT 1
8 625 095 90 DAMPER, 1” OD X 7” STROKE 1
9 653 339 00 MOUNT, DAMPER, LOWER, S/T, W/MON 1
– 421 008 99 NUT, LOCK, ESNA, 10-32 2
– 449 085 00 PIN, DAMPER, CLEVIS 1
– 447 056 90 RING, E, 144-.250 SHAFT 2

10 915 028 00 KIT, BELL, S/T, UNIV 1
– 228 008 00 BELL ASSEMBLY, 4 INCH, 24 V, UNIV 1
– 421 008 99 NUT, LOCK, ESNA, 10-32 2
11 575 029 00 ENCODER, DOOR OPEN RECEIVER 1
12 810 002 90 CONTAINER, DRAIN, BOTTLE 1
13 636 910 00 BRACKET, BOTTLE 1
– 424 003 95 NUT, KEP, STEEL, 6-32 2

14 618 004 90 CORD, POWER, 7.5 FEET 1
15 650 066 00 LATCH ASSEMBLY, S/T LOWER DOOR 1
– 424 015 91 NUT, KEP, STEEL, M4 2
– 653 525 00 MOUNT, LATCH, S/T LOWER DOOR 1
– 650 060 00 SLIDER, LATCH, S/T LOWER DOOR 1
– 331 113 90 SPRING, COMPRESSION, .420 X .035 X 1.25 1
– 430 028 91 WASHER, FLAT, STEEL, M4 2
– 419 019 90 SCREW, SEMS, PH PAN, M4 X 6 2

16 719 118 00 DOOR ASSEMBLY, LOWER 1
17 626 879 00 BRACKET, HOPPER 1
– 217 068 90 RECEPTACLE, 19-SOCKET, CRIMP, AMP, R&P 1
– 424 003 95 NUT, KEP, STEEL, 6-32 4

18 650 052 00 LATCH ASSEMBLY, UPPER, UNIV., S/T BAR 1
– 688 317 00 COVER, LATCH ASSEMBLY, 1
– 589 525 00 PLATE, LATCH/OPTIC, SINGLE LOCK, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 6

19 650 053 00 LATCH ASSEMBLY, LOWER, UNIV., S/T BAR 1
– 653 300 00 MOUNT, LATCH, LOWER DOOR 1
– 803 047 00 CAM, LOWER DOOR PIN 1
– 424 003 95 NUT, KEP, STEEL, 6-32 4
– 430 003 95 WASHER, FLAT, STEEL, #6, TYPE B/N 4

20 513 001 90 SWITCH, KEY, N/O, KEYED ALIKE, FAS W/NUT 1
– 431 021 90 WASHER, LOCK, EXT., STEEL, 3/4 1



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 5

MACHINE ENCLOSURE

1

2

3

4

5

6

11

12

13

14

15

16

17

18

19

20

1258-1A

7

7

8

10

9



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 19976

TOP PANEL

Fig. No. Part Number Description Qty.
KIT 915 010 XX KIT, TOP PANEL, POKER (ILLUSTRATED) 1
KIT 915 007 XX KIT, TOP PANEL, KENO W/LIGHT PEN 1

ASSY 685 152 XX ASSEMBLY, TOP PANEL, POKER 1
1 685 146 00 PANEL, REINFORCED, SST TRAY, POKER 1
2 633 059 02 COIN ENTRY BASE, SMALL COIN 1
– 633 071 02 COIN ENTRY BASE, LARGE COIN 1
3 599 196 XX COIN ENTRY HEAD, SMALL COIN 1
– 578 154 XX COIN ENTRY HEAD, LARGE COIN 1
– 414 600 92 SCREW, CAP, HEX SOCKET, 3-48 X 3/8, SMALL COIN 2
– 414 601 97 SCREW, CAP, HEX SOCKET, 4-40 X 3/8, LARGE COIN 2
– 421 015 90 NUT, LOCK, ESNA, 3-48 2
4 636 846 00 BRACKET, ROLLER MOUNTING, S/T 1
– 665 028 00 ROLLER, LATCH, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 4
5 636 874 00 BRACKET, ROLLER MOUNTING, S/T 1
– 674 205 00 SPACER, LATCH, ROLLER, S/T 1
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 1
6 653 099 00 MOUNT, DOOR OPEN EMITTER 1
– 575 030 00 ENCODER, DOOR OPEN EMITTER 1
– 419 510 93 SCREW, SEMS, PH PAN, 4-40 X 1/2 2
– 430 001 95 WASHER, FLAT, STEEL #4, TYPE B/N 2
7 652 106 XX BEZEL, COIN TRAY, S/T 1
8 653 340 00 MOUNT, DAMPER, UPPER, S/T, W/MONITOR 1
– 421 008 99 NUT, LOCK, ESNA, 10-32 2
9 652 116 00 MASK, MONITOR, S/T POKER 1
– 319 025 90 TAPE, FOAM, BLK., 1/16 X 1/4, ADHESIVE 1
– 319 061 90 TAPE, FOAM, .38” X .188 THICK X 40L 1

10 442 005 00 CLAMP, MASK, TOP, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 3
11 442 148 00 CLAMP, MASK, RIGHT SIDE, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 2

12 442 128 00 CLAMP, MASK, LEFT, EXP MON, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 3

13 442 166 00 CLAMP, LEFT SIDE, LIGHT BOX, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 2

14 442 005 00 CLAMP, MASK, BOTTOM, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 3

15 442 166 00 CLAMP, BOTTOM, LIGHT BOX, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 2

16 442 166 00 CLAMP, TOP, LIGHT BOX, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 2

17 196 325 00 BOX, LIGHT DISPLAY GLASS 1
ASSY 196 326 00 BOX, LIGHT ASSEMBLY 1

– 446 055 00 CLIP, LIGHT BOX, S/T 1
18 892 047 00 GLASS, DISPLAY, UNSCREENED, 4.23 X 10.48 X .25T 1
– 663 038 00 SEAL, DISPLAY GLASS 1

19 194 006 90 LAMP, 9 IN. FLORESCENT, 6W F6T5/CW 1
20 120 002 90 SOCKET, LAMP, MINI BIPIN 2
– 419 510 94 SCREW, SEMS, PH PAN, 6-32 X 1/4 2

21 688 451 00 COVER, LIGHT BOX 1
– 281 009 90 GROMMET, 1/4 ID. X 3/8 GR. OD 2
– 619 349 01 CABLE, GROUND, .5/16 BRAID, 11.0 1
– 430 003 95 WASHER, FLAT, STEEL #6, TYPE B/N 2

22 197 004 90 STARTER, FS5, 4, 6, 8W 1
– 124 002 90 SOCKET, STARTER, 596.B 1
– 419 510 97 SCREW, SEMS, PH PAN, 6-32 X 1/2 2

23 195 024 90 BALLAST, 120V, 4-8W, 50/60 HZ 1
– 424 003 95 NUT, KEP, STEEL, 6-32 2
– 430 003 95 WASHER, FLAT, STEEL #6, TYPE B/N 2

24 574 040 00 DEFLECTOR, WATER/LIGHT, S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 6
– 619 059 02 CABLE, GROUND, .5/16 BRAID, 5.0 2
– 424 008 99 NUT, KEP, STEEL, 10-32 2

25 676 242 00 SUPPORT, TOP PANEL, S/T 1
– 674 206 00 SPACER, ST HEX, .50 OD X .32 L 1

26 280 072 00 HINGE, TOP PANEL, NICKEL, S/T 1



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 7

TOP PANEL

1

2

3

4

5

6
7

8

9

10

11

12

1277-1A
13

1415

16

17

18

1920

21

22

23

24

25

26



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 19978

LIGHT PEN

Fig. No. Part Number Description Qty.
KIT 916 007 XX KIT, TOP PANEL, KENO 1

ASSY 685 152 XX ASSEMBLY, TOP PANEL, KENO 1
– 685 147 00 PANEL, REINFORCED, SST TRAY, KENO 1

1 199 150 00 ASSEMBLY, LIGHT PEN, W/CORE 1
2 213 047 00 HOLDER, LIGHT PEN, W/O-RING 1

3 442 150 00 CLAMP, EXPOSED MONITOR, S/T, KENO 1
– 652 118 00 MASK, EXPOSED MONITOR 1
– 442 149 00 CLAMP, MASK, TOP/BOTTOM, S/T, KENO 2
4 661 038 00 RETAINER, SWITCH, IGT 1

5 598 021 90 TUBING, CLEAR VINYL, 1/4 ID 1
6 429 019 90 NUT, HEX, JAM, 5/8, 18 UNF-2B 1
7 442 160 00 CLAMP, LIGHT PEN CABLE, S/T, KENO 1

8 753 026 XX BOARD, PC, LIGHT PEN, AMP ASSEMBLY 1
– 419 510 90 SCREW, SEMS, PH PAN, 4-40 X 1/4 2
– 411 002 91 SCREW, SEMS, PH PAN, 4-40 X 5/8 2
– 671 017 00 SHIELD, RFI 1



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 9

LIGHT PEN

1277-2A

1

2 3 4 5

6

7

8



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199710

VIDEO MONITOR

Fig. No. Part Number Description Qty.
1 699 092 00 MONITOR ASSEMBLY, DIB II, 50/60 HZ, S/T 1
– 698 021 90 TUBE, MONITOR, INV IMAGE, 13 IN 1
– 143 062 00 CHASSIS, MONITOR, S/T 1
– 688 370 00 COVER, MONITOR, S/T 1
– 756 047 90 BOARD ASSEMBLY, W/CHASSIS, MON., 50/60 HZ 1
– 652 118 00* MASK, EXPOSED MONITOR, S/T 1

2 442 159 00 CLAMP, MONITOR, SHIPPING, UNIV., S/T 1
– 424 003 95 NUT, KEP, STEEL, 6-32 1

3 636 923 00 BRACKET, MONITOR, S/T 1
– 419 530 90 SCREW, SEMS, PH PAN, 10-32 X 3/8 3
– 430 008 99 WASHER, FLAT STEEL 310, TYPE B/N 3
– 414 001 97 SCREW, CAP, HEX SOCKET, 10-32 X 3/4, SHIPPING 1
– 217 068 90 RECEPTACLE, 19-SOCKET, CRIMP, AMP, R&P 1
– 424 003 95 NUT, KEP, STEEL, 6-32 4

4 653 344 00 MOUNT, MONITOR 1
– 424 008 99 NUT, KEP, STEEL, 10-32 4

* See Top Panel.



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 11

VIDEO MONITOR

1

2

3

4

12
51

-1
3A



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199712

LOWER MODULE

Fig. No. Part Number Description Qty.
ASSY 400 041 00 ASSEMBLY, POWER SUPPLY, 120V, 5/60 HZ, S/T 1
ASSY 400 041 01 ASSEMBLY, POWER SUPPLY, 220V, 50/60 HZ, S/T 1
ASSY 400 041 03 ASSEMBLY, POWER SUPPLY, 240V, 50/60 HZ, S/T 1

1 143 091 00 CHASSIS, POWER SUPPLY, UNIV, DIB 1
– 424 008 99 NUT, KEP, STEEL, 10-32 2
– 430 008 99 WASHER, FLAT, STEEL, #10, TYPE B/N 2
2 597 184 05 TRAY ASSEMBLY, SUPER BD, P6000, UNV, DIB 1
2 597 184 06 TRAY ASSEMBLY, SUPER BD, STD, UNV, DIB VD 1
2 597 184 10 TRAY ASSEMBLY, 3 MTR, LK, OPT, P6000 1
2 597 302 00 TRAY ASSEMBLY, SUPER BD, 3 METERS, PE+ DIB 1
2 597 302 01 TRAY ASSEMBLY, SUPER BD, 4 METERS, PE+ DIB 1
– 757 034 XX PCB, PROCESSOR, SUPER, PE+ 1
– 310 027 00 INSULATOR, PROCESSOR BOARD 1
– 419 510 94 SCREW, SEMS, PH PAN, 6-32 X 1/4 3
– 581 180 00 GUIDE, PC, NYLON 1
– 430 003 95 WASHER, FLAT, STEEL 36, TYPE B/N 1
– 419 510 97 SCREW, SEMS, PH PAN, 6-32 X 1/2 1

3 759 038 XX PCB, MOTHER, INTL, PE DIB ASSEMBLY 1
– 310 055 00 INSULATOR, MOTHERBOARD, S/T 1
– 419 510 94 SCREW, SEMS, PH PAN, 6-32 X 1/4 2
– 674 186 00 SPACER, ST, RD, .140ID X .280D X .38L 1
– 411 004 92 SCREW, MACHINE, PH PAN, 6-32 X 5/8 1

ASSY 685 003 00 ASSEMBLY, PANEL. P/S, 120V, 50/60 HZ 1
ASSY 685 003 01 ASSEMBLY, PANEL, P/S, 220V, 50/60 HZ 1
ASSY 685 003 02 ASSEMBLY, PANEL, P/S, 240V, 50/60 HZ 1

– 609 832 00 HARNESS, PANEL ASSEMBLY, POWER, S/T 1
– 850 291 00 LABEL, SWITCH PANEL, 120V, 50/60 HZ, S/T 1
– 850 291 01 LABEL, SWITCH PANEL, 220V, 50/60 HZ, S/T 1
– 850 291 02 LABEL, SWITCH PANEL, 240V, 50/60 HZ, S/T 1
4 516 025 90 SWITCH, P/B, MINI SPOT MOM 1
5 511 018 90 SWITCH, TOGGLE, DPST, .250 FASTON 1
6 213 045 90 HOLDER, FUSE, 3AG SHOCK PROOF 3
7 520 010 90 FUSE, S.B., 3 AMP 1
– 520 012 90 FUSE, S.B., 5 AMP 1
– 524 013 90 FUSE, F.B., 6 AMP 2
8 125 010 90 OUTLET, 125VAC, .250 Q-DISC GND 1
9 655 985 00 PANEL, SWITCH/FUSE, UNIV, DIB 1
– 419 510 94 SCREW, SEMS, PH PAN, 6-32 X 1/4 4

10 688 318 00 COVER, POWER SUPPLY, UNIV, S/T 1
– 419 510 94 SCREW, SEMS, PH PAN, 6/32 X 1/4 2
11 560 027 90 TRANSFORMER, 7V, 24V, 115V, 115/220V CSA 1
– 560 030 90 TRANSFORMER, 240 VAC, PR1, 7V, 24V, 115V 1
– 430 003 95 WASHER, FLAT, STEEL #6, TYPE B/N 2
– 424 003 95 NUT, KEP, STEEL, 6-32 2

12 454 041 90 RELAY, SSR, 120/240VAC, 5 AMP 1
– 424 003 95 NUT, KEP, STEEL, 6-32 2

13 218 022 90 TERMINAL BLOCK, 5 POS COMMONING 1
– 424 015 90 NUT, KEP, STEEL, M3 2

14 218 021 90 TERMINAL BLOCK, 10 POS COMMONING 1
– 424 015 90 NUT, KEP, STEEL, M3 4

15 272 006 02 ASSEMBLY, FILTER, LINE, 5 AMP, 220/240 CSA 1
– 272 019 90 FILTER, LINE, 5AMP, IEC CON CSA 1
– 483 014 90 VARISTOR, 250V, 40J, V250LA40 1
– 609 527 00 HARNESS, GROUND, 16GA. X 3.50 IN. 1
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 2



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 13

LOWER MODULE

1

2

3

1258-3A

4

5

6

7

8

9

10

11
1213

14

15



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199714

PLAYER PANEL SWITCH – IGT

Fig. No. Part Number Description Qty.
KIT 915 609 00 KIT, CREDIT PLAY, S/T, LIVE 21 1
KIT 915 979 00 KIT, SWITCH, SQUARE W/BEZEL 1
KIT 915 980 00 KIT, SWITCH, RECTANGULAR W/BEZEL, SPACER 1
KIT 915 981 00 KIT, SWITCH, RECTANGULAR, W/TALL BEZEL 1

ASSY 518 184 00 SWITCH ASSEMBLY, SQUARE 1
ASSY 518 185 00 SWITCH ASSEMBLY, RECTANGULAR 1

1 517 157 00 CAP, CLEAR, RECTANGULAR 1
– 517 158 00 CAP, CLEAR, SQUARE 1
– 517 159 00 CAP, RED, SQUARE 1
– 517 160 00 CAP, RED, SQUARE, “CHANGE” 1
– 517 160 01 CAP, RED, SQUARE, “SERVICE” 1

2 658 054 00 PLUNGER, SWITCH, SQUARE, MOD 2 1
– 658 055 00 PLUNGER, SWITCH, RECTANGULAR, MOD 2 1

3 516 064 00 SWITCH BODY, SQUARE W/GROUND, MOD 2 1
– 516 063 00 SWITCH BODY, RECTANGULAR W/GROUND, MOD 2 1

4 510 108 90 SWITCH, SNAP, SUBM, PIN PLUNGER 1
5 193 026 90 LAMP T 1 3/4 6. 14V WEDGE #73 1
6 674 114 00 SPACER, SQUARE 1
– 674 113 00 SPACER, RECTANGULAR 1

7 661 038 00 NUT, RETAINING SWITCH 1
8 120 027 90 SOCKET, SQUARE, LAMP, MINI WEDGE, T 1 3/4 1
– 120 044 90 SOCKET, RECTANGULAR, LAMP, SHORT, WEDGE, T 1 3/4 1

9 652 051 00 BEZEL, BEAUTY, SWITCH, SQUARE 1
– 652 050 00 BEZEL, BEAUTY, SWITCH, RECTANGULAR 1
– 652 064 00 BEZEL, BEAUTY, SWITCH, RECTANGULAR, TALL 1

10 331 035 00 SPRING, COMPRESSION 1
11 515 157 XX PLATE, LEGEND, SQUARE 1
– 515 158 XX PLATE, LEGEND, RECTANGULAR 1



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 15

PLAYER PANEL SWITCH – IGT

1244-8A

1

2

3

4

5

6

7

8
9

10

11



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199716

PLAYER PANEL SWITCH – STARPOINT

Fig. No. Part Number Description Qty.
1 517 099 90 CAP, LENS CONVEX MSPB, .925 SQ., CLEAR 1
2 515 172 00 PLATE, LEGEND, “BET 1 CREDIT” 1
– 515 172 01 PLATE, LEGEND, “CASH OUT” 1
– 515 172 02 PLATE, LEGEND, “CASH/CREDIT” 1

1 517 100 90 CAP, CLEAR, 2 X 1.3, RECT. 1
2 515 147 04 PLATE, LEGEND, RECT., “START” 1
– 515 147 05 PLATE, LEGEND, RECT., “ERASE” 1
– 515 147 27 PLATE, LEGEND, RECT., “PLAY 2 CREDITS” 1
– 515 147 28 PLATE, LEGEND, RECT., “PLAY 3 CREDITS” 1
– 515 147 29 PLATE, LEGEND, RECT., “PLAY 4 CREDITS” 1
– 515 147 30 PLATE, LEGEND, RECT., “PLAY 5 CREDITS” 1
– 515 147 31 PLATE, LEGEND, RECT., “PLAY 8 CREDITS” 1
– 515 147 32 PLATE, LEGEND, RECT., “PLAY 10 CREDITS” 1
– 515 147 33 PLATE, LEGEND, RECT., “ PLAY MAX CREDITS” 1

ASSY 516 042 90 SWITCH ASSEMBLY, P/B, RECT., W/O CAP & PLATE 1
ASSY 516 041 90 SWITCH ASSEMBLY, P/B, SQUARE, W/O CAP & PLATE 1

3         – PLUNGER 1
4         – SPRING 1
5         – SWITCH BODY 1
6         – SPACER 1
7         – RETAINING NUT 1
8 193 029 90 LAMP, T3 1/4 14V WEDGE 161 1
9         – LAMP/SWITCH HOUSING 1

10      TBD MICROSWITCH 1

TBD – To Be Determined



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 17

PLAYER PANEL SWITCH – STARPOINT

1

2

3

4

5

6

7

8

9

10 1243-7A



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199718

COIN-IN HANDLING – SMALL DENOMINATION

Fig. No. Part Number Description Qty.
KIT 911 963 00 KIT, DENOMINATION, 5 CENT, S/T, UNIV. 1
KIT 911 963 01 KIT, DENOMINATION, 25 CENT, S/T, UNIV. 1
– 578 160 31* ENTRY ASSEMBLY, 5 CENT 1
– 578 160 03* ENTRY ASSEMBLY, 25 CENT 1

ASSY 599 448 00 COIN IN ASSEMBLY, COMPARITOR, DC 1
1 143 106 00 CHASSIS, COIN HANDLING W/HOPPER 1
– 143 101 00 CHASSIS, ASSEMBLY, SUB, DC, S/T 1
2 143 097 00 CHASSIS, ACCEPTOR/DIVERTER, UNIV., DC 1
– 419 510 94 SCREW, PH PAN, 6-32 X 1/4 3
3 446 032 00 CLIP, ACCEPTOR, UNIV., COIN SYSTEM 4
4 570 175 90 ACCEPTOR, COIN, 3PIN, CC16D, W/RFS 1
– 600 181 00 HARNESS, COIN HANDLING, C.C., W/DIV 1

5 450 036 00 SOLENOID ASSEMBLY, 24VDC, CNT, W/DVDT 1
– 450 035 90 SOLENOID, 24VDC, CONT, C-6, W/SLOT 1
– 331 060 00 SPRING, COMPRESSION, DC COIN SYS 1
– 414 603 96 SCREW, CAP, HEX SOC., 6-32 X 3/16 3
6 659 123 00 CAM, DIVERTER, DC COIN HANDLING SYSTEM 1
– 312 056 00 STANDOFF, CAM, DC COIN SYSTEM 1
– 439 058 00 WASHER, FLAT, DC DIVERTER, CAM 1
– 411 002 91 SCREW, MACHINE, PH PAN, 4-40 X 5/8 1
7 688 516 00 COVER, OPTIC BOARD 1

ASSY 753 066 00 PCB, ABC OPTIC, EMITTER/DETECTOR 1
8 753 065 00 PCB, ABC OPTIC, EMITTER 1
– 418 916 90 SCREW, THD CTG F, PH PAN, 4-40 X 1/2 3
– 619 054 90 CABLE, FLEXSTRIP, 4 CONNECTOR, 1 IN 1
9 584 054 02 INSERT, .816-.898 DIAMETER, 5 CENT 1
– 584 054 11 INSERT, .899-1.055, 25 CENT 1
– 411 101 99 SCREW, MACHINE, PH F, 4-40 X 5/8 2

10 649 121 00 HOUSING, ENCODER 1
11 753 064 00 PCB, ABC OPTIC, DETECTOR 1
12 576 036 00 DIVERTER, UNIVERSAL COIN SYSTEM 1
13 573 296 00 CHUTE, COIN FILL/DROP, UNIV, S/T 1
– 419 510 94 SCREW, SEMS, PH PAN, 6-32 X 1/4 1
– 430 003 95 WASHER, FLAT, STEEL #6, TYPE B/N 1
– 424 003 95 NUT, KEP, STEEL, 6-32 1

* See Top Panel



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 19

COIN-IN HANDLING – SMALL DENOMINATION

1

2 3

4

5

6

7

7

9
10

11

8
12

13

1251-11A



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199720

COIN-IN HANDLING – LARGE DENOMINATION

Fig. No. Part Number Description Qty.
KIT 911 964 00 KIT, DENOMINATION, IKE, S/T 1
– 578 162 00* ENTRY ASSEMBLY, IKE, NO/REJ, DIB2, CRM 1

ASSY 599 448 00 COIN IN ASSEMBLY, COMPARITOR, DC 1
1 143 106 00 CHASSIS, COIN HANDLING W/HOPPER 1
– 143 101 01 CHASSIS, ASSEMBLY, SUB, DC, S/T 1
2 143 097 00 CHASSIS, ACCEPTOR/DIVERTER, UNIV., DC 1
– 419 510 94 SCREW, PH PAN, 6-32 X 1/4 3
3 446 032 00 CLIP, ACCEPTOR, UNIV., COIN SYSTEM 4
4 570 133 90 ACCEPTOR, COIN COMP, 3 PIN, CC 33D 1
– 600 181 00 HARNESS, COIN HANDLING, C. C., W/DIV 1

5 450 036 00 SOLENOID ASSEMBLY, 24VDC, CNT, W/DVDT 1
– 450 035 90 SOLENOID, 24VDC, CONT, C-6, W/SLOT 1
– 331 060 00 SPRING, COMPRESSION, DC COIN SYS 1
– 414 603 96 SCREW, CAP, HEX SOC., 6-32 X 3/16 3
6 659 123 00 CAM, DIVERTER, DC COIN HANDLING SYSTEM 1
– 312 056 00 STANDOFF, CAM, DC COIN SYSTEM 1
– 439 058 00 WASHER, FLAT, DC DIVERTER, CAM 1
– 411 002 91 SCREW, MACHINE, PH PAN, 4-40 X 5/8 1
7 688 516 00 COVER, OPTIC BOARD 1

ASSY 753 066 00 PCB, ABC OPTIC, EMITTER/DETECTOR 1
8 753 065 00 PCB, ABC OPTIC, EMITTER 1
– 418 916 90 SCREW, THD CTG F, PH PAN, 4-40 X 1/2 3
– 619 054 90 CABLE, FLEXSTRIP, 4 CONNECTOR, 1 IN 1
9 584 054 07 INSERT, 1.458-1.575 DIAMETER, 40MM, IKE 1
– 411 101 99 SCREW, MACHINE, PH F, 4-40 X 5/8 2

10 649 121 00 HOUSING, ENCODER 1
11 753 064 00 PCB, ABC OPTIC, DETECTOR 1
12 576 036 00 DIVERTER, UNIVERSAL COIN SYSTEM 1
13 573 296 00 CHUTE, COIN FILL/DROP, UNIV, S/T 1
– 419 510 94 SCREW, SEMS, PH PAN, 6-32 X 1/4 1
– 430 003 95 WASHER, FLAT, STEEL #6, TYPE B/N 1
– 424 003 95 NUT, KEP, STEEL, 6-32 1

* See Top Panel



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 21

COIN-IN HANDLING – LARGE DENOMINATION

1

2 3

4

5

6

7

7

9
10

11

8
12

13

1251-12A



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199722

COIN-IN HANDLING – NRI

Fig. No. Part Number Description Qty.
KIT 915 755 04 KIT, COIN IN, NRI, MECH, PC 1
– 578 204 02* ENTRY ASSEMBLY, W/REJ, NRI, CRM, P.C. 1

ASSY 599 448 00 COIN IN ASSEMBLY, COMPARITOR, DC 1
1 143 106 00 CHASSIS, COIN HANDLING W/HOPPER 1
– 143 101 01 CHASSIS, ASSEMBLY, SUB, DC, S/T 1
2 143 097 00 CHASSIS, ACCEPTOR/DIVERTER, UNIV., DC 1
– 419 510 94 SCREW, PH PAN, 6-32 X 1/4 3
3 446 032 00 CLIP, ACCEPTOR, UNIV., COIN SYSTEM 4
4 570 143 00 ACCEPTOR, NRI, G13, .25/$1, REPRG 1
4 570 148 90 ACCEPTOR, NRI, G13, CAN 5 CENT 1
– 600 145 00 HARNESS, RIBBON, COIN HANDLING VALIDATOR 1
– 600 198 00 HARNESS, COIN HANDLING W/PS INTERFACE 1

5 450 036 00 SOLENOID ASSEMBLY, 24VDC, CNT, W/DVDT 1
– 450 035 90 SOLENOID, 24VDC, CONT, C-6, W/SLOT 1
– 331 060 00 SPRING, COMPRESSION, DC COIN SYS 1
– 414 603 96 SCREW, CAP, HEX SOC., 6-32 X 3/16 3
6 659 123 00 CAM, DIVERTER, DC COIN HANDLING SYSTEM 1
– 312 056 00 STANDOFF, CAM, DC COIN SYSTEM 1
– 439 058 00 WASHER, FLAT, DC DIVERTER, CAM 1
– 411 002 91 SCREW, MACHINE, PH PAN, 4-40 X 5/8 1

7 688 402 00 COVER, OPTIC BOARD 1
8 589 590 00 PLATE, SPACER 1
9 758 019 XX BOARD, COIN IN, POWER SUPPLY, 24 VAC/13 VDC 1
– 411 101 98 SCREW, MACHINE, PH F, 4-40 X 1/2 2

10 584 054 07 INSERT 1
11 636 984 00 BRACKET, NRI, POWER BOARD, P/C 1
– 411 001 99 SCREW, MACHINE, PH PAN 4-40 X 3/16 2

12 576 036 00 DIVERTER, UNIVERSAL COIN SYSTEM 1
– 676 021 00 SUPPORT, DIVERTER 1

13 573 296 00 CHUTE, COIN FILL/DROP, UNIV, S/T 1
– 419 510 94 SCREW, SEMS, PH PAN, 6-32 X 1/4 1
– 430 003 95 WASHER, FLAT, STEEL #6, TYPE B/N 1
– 424 003 95 NUT, KEP, STEEL, 6-32 1

* See Top Panel



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 23

COIN-IN HANDLING – NRI

1

2 3

4

5

6

9

10
11

7

12

13

1258-14A

8



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199724

BILL ACCEPTOR – DBV 145 SS

Fig. No. Part Number Description Qty.
– 853 330 00 LEXAN, B/A FRONT DOOR, $5-$20 GEN 1
– 853 333 00 LEXAN, B/A FRONT DOOR, $10-$100 GEN 1
– 853 334 00 LEXAN, B/A FRONT DOOR, $50-$100 GEN 1
– 853 335 00 LEXAN, B/A FRONT DOOR, $100 GEN 1
– 853 341 00 LEXAN, B/A FRONT DOOR, $5-$100 GEN 1
– 853 344 00 LEXAN, B/A FRONT DOOR, $1-$100 GEN 1

ASSY 578 222 XX ENTRY ASSEMBLY, B/A, S/T 1
1 652 162 00 BEZEL, LIGHTED BILL ENTRY, JCMSS 1
– 853 319 XX PLAQUE, B/A 1
– 625 151 00 SHEET, VINYL, B/A, PLAQUE 1
– 751 114 XX PCB, LED BACKLIGHT 1
– 447 078 90 RING, INSIDE RETAINING, .125 DIA 4
– 751 161 XX PCB, BILL GUIDE LIGHT, 25 VDC 1

ASSY 625 285 90 ACCEPTOR ASSEMBLY, DBV145 SS, ID023, V3.00 1
2 625 187 90 VALIDATOR, DBV45/145 SS, W/O ROM 1

KIT 916 271 00 KIT, DBV/SS CAPTIVE HARDWARE 1
3 671 088 00 SHIELD, UNIV., HARNESS, B/A HEAD 1
– 581 282 90 GUIDE, VALIDATOR, DBV/SS, CAPTIVE 1
– 584 208 90 INSERT, CONNECTOR, DBV/SS, CAPTIVE 1
– 429 041 90 NUT, BARRELL, DBV/SS, CAPTIVE 2
– 419 046 90 SCREW, SHOULDER, DBV/SS, CAPTIVE 2

4 625 216 90 TRANSPORT ASSEMBLY 1
KIT 915 614 00 KIT, LOCK, B/A CASHBOX, TOP BOX, S/T 1
– 803 077 00 CAM, LOCK, B/A, CASHBOX, S/T 1
5 589 801 00 PLATE, LOCK, B/A, CASHBOX, S/T 1
– 419 018 90 SCREW, SEMS, PH PAN, M3 X 6 2
6 653 468 00 MOUNT, LOCK, B/A, CASHBOX, S/T 1
– 419 019 90 SCREW, SEMS, PH PAN, M4 X 6 2
– 430 028 91 WASHER, FLAT, STEEL, M4 2

7 581 330 00 GUIDE, JCM CASHBOX, S/T 1
– 411 017 90 SCREW, MACHINE, FH 82’, M4 X 6 1
8 500 182 00 BOX, CASH W/HANDLE, B/A 1
9 625 191 90 STACKER ASSEMBLY 1

10 408 070 90 POWER SUPPLY 1
– 424 015 90 NUT, KEP, STEEL, M3 2

KIT 915 616 00 KIT, DBV SS, B/A SERVICE PARTS 1
– 625 162 90 CASH BOX, 600 BILL CAPACITY, JCM SS 1
– 803 076 90 CAM, DBV, SS, CASH BOX LOCK 1
– 769 111 90 BOARD ASSEMBLY, CPU, W/O ROM, DBV45SS 1
– 769 113 90 BOARD ASSEMBLY, VALIDATOR LED, DBV45 SU, SH 1
– 769 116 90 BOARD ASSEMBLY, SENSOR, DBV45 SU, SH 1
– 769 110 90 BOARD ASSEMBLY, TRANSPORT/STACKER, DBV45 SS 1
– 459 020 90 SOLENOID, TRANSPORT LEVER, DBV SS 1
– 600 044 90 HARNESS, ACCEPTOR, CPU/STACKER BOARD, DBV SS V2 1
– 358 024 90 MOTOR ASSEMBLY, TRANSPORT/STACKER, DBV SS 1
– 352 016 90 BELT, TOP TRANSPORT, 63T, DBV SS 1
– 352 017 90 BELT, BOTTOM TRANSPORT, 118T, DBV SS 1
– 352 015 90 BELT, STACKER BOX TRANS, DBV SS 1
– 659 149 90 SENSOR, STACKER BOX, DETECTOR, DBV SS 1
– 659 150 90 SENSOR, STACKER BOX, EMITTER, DBV SS 1
– 659 136 90 SENSOR, STACKER LEVER, DBV SU 1
– 769 112 90 BOARD ASSEMBLY, POWER SUPPLY, 15W, DBVCBA 1
– 769 114 90 BOARD ASSEMBLY, INTERFACE, SMPKG, DBVCBA 1
– 352 014 90 BELT, VALIDATOR TRANSPORT, BLK 1
– 358 025 90 MOTOR ASSEMBLY, VALIDATOR, DBV45 SS 1
– 659 140 90 GEAR, ENCODER, VALIDATOR MOTOR, DBV SU, SS 1
– 659 141 90 SENSOR, ENCODER, VALIDATOR, DBV SU, SH, SS 1
– 419 043 90 SCREW, SPECIAL, THUMB, M3, DBV SS V2 1
– 446 068 90 CLIP, HARNESS, W/ADHESIVE, DBV V2 1
– 310 084 90 INSULATOR, DBV/SS, CASH BOX OPTIC BOARD 1
– 625 207 90 GEAR ASSEMBLY, STACKER DRIVE, DBV SS, BA 1
– 609 999 90 HARNESS, STACKER OPTICS, DBV45 SS, BA 1
– 915 652 90 KIT, B/A TEST/ADJUST, DBV 1



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 25

BILL ACCEPTOR – DBV 145 SS

1

2

4

8

9

12
58

-1
4A

5

6

7

3

10



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199726

BILL ACCEPTOR - WBA

Fig. No. Part Number Description Qty.
– 821 271 00* MANUAL, WBA CALIBRATION 1
– 408 086 90 POWER SUPPLY, UNIVERSAL B/A, 13V @ 3A 1

KIT 917 304 01 KIT, WBA DOMESTIC EPROM HARDWARE 1
– 917 012 00 KIT, BILL ACCEPTOR, WBA 1

ASSY 625 294 90 ACCEPTOR ASSEMBLY, WBA, EPROM VERSION 1
1      REF CHASSIS ASSEMBLY, WBA 1
2 500 382 00 CASH BOX, WBA, 500 BILL CAPACITY 1
3 688 462 00 COVER, BEZEL, BILL ENTRY, 13” TB 1
4 625 318 90 SENSOR ASSEMBLY, WBA (VALIDATOR HEAD) 1
5 625 316 90 TRANSPORT ASSEMBLY, WBA, EPROM VERSION 1

KIT 917 031 01 SERVICE PARTS KIT, EPROM VERSION WBA 1
– 352 020 90 DRIVE BELT, SENSOR ASSEMBLY, WBA 2
– 352 021 90 DRIVE BELT, CASH BOX ASSEMBLY, WBA 2
– 352 022 90 DRIVE BELT, TRANSPORT ASSEMBLY, WBA OUTER 2
– 352 023 90 DRIVE BELT, TRANSPORT ASSEMBLY, WBA INNER 1
– 358 033 90 MOTOR ASSEMBLY, STACKER, WBA 1
– 358 034 90 MOTOR ASSEMBLY, TRANSPORT, WBA 1
– 459 021 90 SOLENOID ASSEMBLY, TRANSPORT LEVER WBA 1
– 600 276 90 HARNESS ASSEMBLY, WBA INTERCONNECT 1
– 769 209 90 BOARD ASSEMBLY, SENSOR ASSEMBLY, LOWER, WBA 1
– 769 210 90 BOARD ASSEMBLY, SENSOR ASSEMBLY, UPPER, WBA 1
– 769 211 90 BOARD ASSEMBLY, CPU, EPROM VERSION, WBA 1
– 769 213 90 BOARD ASSEMBLY, TRANSPORT COVER SENSOR, WBA 1
– 769 214 90 BOARD ASSEMBLY, TRANSPORT LEVER SENSOR, WBA 1
– 769 215 90 BOARD ASSEMBLY, CASH BOX SENSOR, WBA 1
– 769 216 90 BOARD ASSEMBLY, FEED OUT SENSOR, WBA 1
– 769 217 90 BOARD ASSEMBLY, STACKER/TRANSPORT ENCODER, WBA 1
– 408 089 90* POWER SUPPLY/INTERFACE ASSY, PC TO WBA CALIBRATOR 1
– 549 047 90* CALIBRATION PAPER, JCM, WBA 1
– 600 277 90* HARNESS ASSEMBLY, WBA AUTO-CALIBRATE 1

*  Included in 917 453 00, WBA Calibration Kit



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 27

BILL ACCEPTOR - WBA

12
58

-1
3A

1

2

3

4

5



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199728

PINWHEEL ESCALATOR HOPPER

Fig. No. Part Number Description Qty.
ASSY 797 244 00 HOPPER, ESCALATOR, S/T, DIB, 5 CENT 1
ASSY 797 172 01 HOPPER, ESCALATOR, S/T, DIB, 25 CENT 1
ASSY 797 227 00 HOPPER, ESCALATOR, S/T, DIB, DOLLAR 1

KIT 915 983 00 HOPPER, ESCALATOR, COMMON PARTS 1

1 647 263 00 FRAME, ESCALATOR HOPPER, AC/DC 1
2 380 011 00 HANDLE, HOPPER 1
– 419 530 90 SCREW, SEMS, PH PAN, 10-32 X 3/8 2
3 210 062 90 RECEPTACLE, 19 PIN CRIMP, AMP R&P 1
– 216 127 90 TERMINAL, CRIMP, PIN 20, 24, AMP R&P 1
– 419 520 92 SCREW, SEMS, PH, PAN, 8-32 X 1/2 2
4 350 029 00 MOTOR, HOPPER, 25 RPM, HVY DUTY, U.L. 1
– 625 271 90 BRAKE, ARM, LL, HOPPER MOTOR, SPARE 1
– 330 123 90 SPRING, BREAK ARM, HOPPER MOTOR, SPARE 1
– 605 064 01 HARNESS, HOPPER ESCALATOR, S/T 1
5 598 036 00 CHUTE, COIN FILL/DROP, UNIVERSAL, S/T 1
6 635 056 00 BRACE, ESCALATOR, NARROW, W/NUTS 1

7 625 169 00 TOWER, ROTARY FLAG, 5 CENT 1
– 625 292 00 TOWER, ROTARY OPTIC, .96 X .07, 25 CENT 1
– 625 166 00 TOWER, ROTARY FLAG, STD. DOLLAR 1
8 379 056 90 OPTIC ASSEMBLY, ROTARY COUNTER, DC 1
– 419 510 90 SCREW, SEMS, PH PAN, 4-40 X 1/4 1
9 666 006 07 FLAG ASSEMBLY, ROTARY COUNTER, 5 CENT 1
9 666 009 07 FLAG ASSEMBLY, ROTARY COUNTER, 25 CENT (SHOWN) 1
9 666 006 06 FLAG ASSEMBLY, ROTARY COUNTER, DOLLAR 1
– 666 002 00 ROTOR, COIN COUNTING 1
– 439 074 00 WASHER, KEYED, ROTOR FLAG 1
– 331 125 90 SPRING, COMPRESSION, .312 OD X .44L 1
– 439 071 90 WASHER, BRONZE, .257 X .375 X .020 1
– 419 031 00 SCREW, SHOULDER, 6-32 X 9/16 X .156 1

10 688 510 00 COVER, OPTIC ROTARY COUNTING (SHOWN) 1
– 413 808 94 SCREW, MACHINE, SOCKET, BUT., 6-32 X 1/4 2
11 589 426 00 PLATE, MOUNTING, 5 CENT 1
– 655 932 00 PLATE, MOUNTING, 25 CENT 1
– 589 158 00 PLATE, MOUNTING, DOLLAR 1
– 419 520 92 SCREW, SEMS, PH PAN, 8-32 X 1/2 3
– 419 520 91 SCREW, SEMS, PH PAN, 8-32 X 3/8 1

12 681 010 00 WIPER, COIN, ELBOW, 5/25 CENT 1
– 681 012 00 WIPER, COIN, ELBOW, DOLLAR 1

13 661 024 00 RETAINER, SPRING 1
– 424 001 95 NUT, KEP, STEEL, 4-40 2

14 574 049 00 DEFLECTOR, COIN ESCALATOR HOPPER 1
– 419 530 90 SCREW, SEMS, PH PAN, 10-32 X 3/8 1

15 653 580 00 DERAILER, 25 CENT 1
– 681 042 00 WIPER ASSEMBLY, CHMFRD, 5 CEN

16 649 094 00 HOUSING ASSEMBLY, ESCALATOR HOPPER 1
– 411 010 94 SCREW, MACHINE, PH P., 10-32 X 1-1/2 4
– 431 008 99 WASHER, LOCK, INTERNAL, STEEL #10 4
– 430 008 99 WASHER, FLAT, STEEL, #10, TYPE B/N 4

17 582 035 00 HUB, HOPPER, PINWHEEL 1
– 419 530 90 SCREW, SEMS, PH PAN, 10-32 X 3/8 4

18 284 016 00 SHIM, HOPPER (QTY. AS REQUIRED) 1
19 588 046 00 PINWHEEL, HOPPER, 20-PIN ESCALATOR, 5 CENT 1
– 588 038 00 PINWHEEL, HOPPER, 15-PIN ESCALATOR, 25 CENT 1
– 588 037 00 PINWHEEL, HOPPER, 11-PIN ESCALATOR, DOLLAR 1

20 680 055 00 SHELFWHEEL, 5 CENT 1
– 411 009 91 SCREW, MACHINE, P. PAN, 10-32 X 3/8 3

20 680 040 20 SHELFWHEEL, 25 CENT 1
– 411 109 93 SCREW, MACHINE, PH F., 10-32 X 3/8 3

21 575 051 00 COIN DISC (SHELFWHEEL), 38MM X 13GA, DOLLAR 1
22 572 008 00 AGITATOR, LOW PROFILE, (DOLLAR ONLY) 1
– 411 009 95 SCREW, MACHINE, PH PAN, 10-32 X 1/2 3

23 632 037 00 BAFFLE, HOPPER BOWL 1
– 424 008 99 NUT, KEP, STEEL, 10-32 4



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 29

PINWHEEL ESCALATOR HOPPER

Fig. No. Part Number Description Qty.
24 589 597 00 PLATE, BAFFLE 1
– 419 510 94 SCREW, SEMS, PH PAN, 6-32 X 1/4 2

25 424 008 99 NUT, KEP, STEEL, 10-32 1

KIT 915 059 02 KIT, BOWL ASSEMBLY, 5 CENT 1
KIT 915 059 00 KIT, BOWL ASSEMBLY, 25 CENT 1
– 850 095 00 LABEL, HOPPER COIN LEVEL, 5/25 CENT 1

KIT 915 059 01 KIT, BOWL ASSEMBLY, DOLLAR 1
– 850 096 00 LABEL, HOPPER COIN LEVEL, DOLLAR 1

26 620 048 00 BOWL ASSEMBLY, 5 CENT/25 CENT 1
– 620 048 01 BOWL ASSEMBLY, DOLLAR 1

27 331 052 00 SPRING, COMPRESSION, HEAVY, .058W 2
– 674 181 90 SPACER, ALUMINUM, .194 ID X .38 OD X .25 LG (DOLLAR ONLY) 2

28 331 051 00 SPRING, COMPRESSION, LIGHT 2
– 674 181 90 SPACER, ALUMINUM, .194 ID X .38 OD X .25 LG (DOLLAR ONLY)) 2

29 216 095 90 TERMINAL, .250 TAB, 45 DEG., SGL., MALE 1
30 411 911 90 SCREW, MACHINE, RD, BRS, 10-32 X 1-1/4 1
31 574 038 00 DEFLECTOR, COIN, HOPPER BOWL 1
– 284 008 00 SHIM, KNIFE, .010 THICK 2
– 419 530 91 SCREW, SEMS, PH PAN, 10-32 X 1/2 2

32 585 082 00 KNIFE, HOPPER, 5 CENT 1
– 585 038 00 KNIFE, HOPPER, 25 CENT 1
– 585 013 00 KNIFE, HOPPER, DOLLAR 1

5

4

6

3

1

2

8

9
10

7

32
31

17

19
18

20

14

15

16

11

13
23

24

26

25

272930 28

21

2212

1258-16A



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199730

HOLEYWHEEL ESCALATOR HOPPER

Fig. No. Part Number Description Qty.
ASSY 797 226 01 HOPPER, ESCALATOR, S/T 1.469 X .104, H/W 1

KIT 916 013 00 HOPPER, ESCALATOR, H/W, COMMON PARTS 1
1 647 254 00 FRAME, DC ESCALATOR HOPPER, H/W 1
2 380 011 00 HANDLE, HOPPER 1
– 419 530 90 SCREW, SEMS, PH PAN, 10-32 X 3/8 2
3 210 062 90 RECEPTACLE, 19 PIN CRIMP, AMP R&P 1
– 216 127 90 TERMINAL, CRIMP, PIN 20, 24, AMP R&P 1
– 419 520 92 SCREW, SEMS, PH, PAN, 8-32 X 1/2 2
4 350 029 00 MOTOR, HOPPER, 25 RPM, HVY DUTY, U.L. 1
– 625 271 90 BRAKE, ARM, LL, HOPPER MOTOR, SPARE 1
– 330 123 90 SPRING, BREAK ARM, HOPPER MOTOR, SPARE 1
– 605 064 01 HARNESS, HOPPER ESCALATOR, S/T 1
5 598 036 00 CHUTE, COIN FILL/DROP, UNIVERSAL, S/T 1
6 589 636 00 PLATE, MOUNTING, DOLLAR, H/W 1
– 419 520 92 SCREW, SEMS, PH PAN, 8-32 X 1/2 1
– 419 530 91 SCREW, SEMS, PH PAN, 10-32 X 1/2 2
7 625 167 00 TOWER, ROTARY FLAG, H/W, DOLLAR 1
8 631 150 00 ARM, INTERLOCK, DOLLAR, ROTARY FLAG 1
– 665 007 04 ROLLER, .23 ID X .32 OD X .375L 1
– 392 007 90 BEARING, NY, .188 X .232 X .187 2
– 447 073 90 RING, E, .188, SHAFT 1
– 439 072 90 WASHER, BRONZE, .142 X .373 X .016 1
– 429 022 00 NUT, RETAINING, ESCALATOR 1
– 421 003 96 NUT, LOCK, ESNA, THIN, 6-32 1

ASSY 666 006 06 ASSEMBLY, FLAG, ROTARY, KEYED 1
9 666 002 00 ROTOR, COIN COUNTING (SHOWN) 1
– 419 031 00 SCREW, SHOULDER, 6-32 X 9/16 X .156 OD 1
– 439 074 00 WASHER, KEYED, ROTOR FLAG 1
– 331 125 90 SPRING, COMPRESSION, .312 OD X .20L 1
– 439 071 90 WASHER, BRONZE, .257 X .375 X .020 1

10 379 056 90 OPTIC, ASSEMBLY, ROTARY COUNTER, DC 1
– 419 510 90 SCREW, SEMS, PH PAN, 4-40 X 1/4 1
11 688 800 00 COVER, OPTIC, ROTARY 1
– 413 808 94 SCREW, MACHINE, SOCKET, BUT., 6-32 X 1/4 2

12 582 050 00 RING, RETAINING, HUB ASSEMBLY 1
13 649 122 02 HOUSING, HOPPER, H/W 1
– 411 010 94 SCREW, MACHINE, PH P., 10-32 X 1-1/2 4
– 431 008 99 WASHER, LOCK, INTERNAL, STEEL #10 4
– 430 008 99 WASHER, FLAT, STEEL, #10, TYPE B/N 4

KIT 917 354 00 KIT, HUB, HOPPER, 3.50 DIAMETER 1
14 582 046 00 HUB, HOPPER, PINWHEEL, 3.50 DIAMETER 1
15 574 059 00 DEFLECTOR, DOLLAR, 3 GROOVE 1
– 331 035 00 SPRING, DOMPRESSION, .610 X .425 X .029 1

16 581 232 00 GUIDE, COIN 1
– 331 028 90 SPRING, COMPRESSION, .30 OD X .44L X .022W 1

17 589 674 00 PLATE, BACK, DOLLAR, 3 GROOVE 1
18 585 091 00 KNIFE, ESCALATOR, DOLLAR, H/W 1
– 411 108 94 SCREW, MACHINE, PH F, 8-32 X 1/4 2

19 284 033 00 SHIM, PINWHEEL, 2.75 DIAMETER X .01 THICK (QTY. AS REQ.) 1
20 680 060 00 SHELFWHEEL, DOLLAR, H/W 1
21 588 056 00 PINWHEEL, DOLLAR, H/W 1
22 572 022 00 LIFTER, COIN, DOLLAR, H/W 2
– 411 107 93 SCREW, MACHINE, PH F, 8-32 X 1/2 2

23 680 060 00 SHELFWHEEL, DOLLAR, H/W 1
– 411 009 99 SCREW, MACHINE, PH PAN, 10-32 X 7/8 3

KIT 915 999 00 KIT, BOWL, ESCALATOR SUPER, H/W 1
24 632 037 00 BAFFLE, HOPPER BOWL 1
– 424 008 99 NUT, KEP, STEEL, 10-32 2

25 620 059 00 BOWL, SUPER, HOPPER, ECALATOR, H/W 1
– 419 530 91 SCREW, SEMS, PH PAN, 10-32 X 1/2 4
– 430 008 99 WASHER, FLAT, STEEL #10, TYPE B/N 4

26 424 008 99 NUT, KEP, STEEL, 10-32 1
27 216 095 90 TERMINAL, .250 TAB, 45 DEG., SGL., MALE 1
28 411 911 90 SCREW, MACHINE, RD, BRS, 10-32 X 1-1/4 1



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 31

HOLEYWHEEL ESCALATOR HOPPER

1

2

3

 7

11

23

24

25

9
10

17

21

1615

26

2728

8

5

13

14

19
20

18

22

1258-15A

4

12

 6



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199732

SEAT

Fig. No. Part Number Description Qty.
KIT 915 610 00 KIT, SEAT ASSEMBLY 1
– 162 008 90 LUBRICANT 1
– 824 210 00 INSTRUCTIONAL, SEAT INSTALLATION 1
– 830 028 00 SEAT, ASSEMBLY DRAWING 1

1 830 013 00 SEAT, SPLIT BACK (ILLUSTRATED) 1
– 830 010 00 SEAT, STRAIGHT BACK 1
– 830 026 00 SEAT, WRAP AROUND 1

2 689 012 00 CASTING, SEAT, TOP POST 1
– 421 016 90 NUT, LOCK, ESNA, THIN, 3/8-16 X .28T 2

3 598 039 00 TUBE, SEAT POST, 20 INCH, CHROME 1
– 598 039 01 TUBE, SEAT POST, 22 INCH, CHROME 1
– 598 039 02 TUBE, SEAT POST, 25 INCH, CHROME 1
– 598 039 03 TUBE, SEAT POST, 16.5 INCH, CHROME 1

4 664 026 00 ROD, THREADED, SEAT, 20 INCH 2
– 664 026 01 ROD, THREADED, SEAT, 22 INCH 2
– 664 026 02 ROD, THREADED, SEAT, 25 INCH 2
– 664 026 03 ROD, THREADED, SEAT, 16.5 INCH 2

5 688 306 00 COVER, SEAT, BASE, CHROME 1

6 589 516 00 PLATE, BASE, SEAT, POST LOCATING 1
– 413 009 90 SCREW, SOC, BUT, 5/16-18 X .38L W/P 4
– 413 824 90 SCREW, SOC, BUT, 5/16 X .5L, W/PATCH 4
– 431 011 91 WASHER, SPLIT LOCK, 5/16 4
– 420 014 94 NUT, HEX, STEEL, 3/8-16 2

7 589 340 00 PLATE, FLOOR, SEAT, BRPWN, RUBBER 1
– 781 071 00 TEMPLATE, DRILL, FLOOR PLATE MOUNTING 1
– 413 009 90 SCREW, SOC, BUT, 5/16-18 X .38L W/P 4

8 636 406 00 BRACKET, FLOOR PLATE MOUNTING, BROWN 1
– 415 011 90 SCREW, SHEET METAL, 1/4 X 1, 1/4 CLEAR ZINC 4

9 589 520 00* PLATE, REINFORCEMENT, SEAT MOUNTING 1
– 421 012 96 NUT, LOCK, ESNA, 5/16-18 4
– 430 009 94 WASHER, FLAT, STEEL, 5/16, TYPE B/N 4

10 442 090 00* CLAMP, FOOTREST, POLISHED ALUMINUM 1

11 662 007 00* FOOTREST, CASTING, LARGE, POLISHED ALUMINUM 1

12 689 011 00 CASTING, SEAT, MOUNT 1
– 430 022 90 WASHER, ST., 281 ID X .625 OD X.125 3
– 419 016 90 SCREW, MACHINE, SOC CP, 1/4-20 X 1.5 WP 3
– 419 047 90 SCREW, SHC,1/4-20 X 1.75, W/PATCH 3

13 850 296 00 LABEL, SEAT MAINTENANCE 1

* Optional



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 33

SEAT

1

2

3

4

5

6

7

8

11

9

10

12

13

1205-10A



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199734

SPECTRUM DISPLAY

Fig. No. Part Number Description Qty.
KIT 916 312 00 KIT, PROGRESSIVE, MINI MICRO, 13” TOP BOX, PKR II, S/T 1
KIT 916 313 00 KIT, PROGRESSIVE, MINI MICRO, IPT, PKR II, S/T 1
KIT 917 456 20 KIT, PROGRESSIVE, MINI, 13” TB, PKR, S/T 1
KIT 916 314 00 KIT, PROGRESSIVE, MINI SPECTRUM, S/T, KENO 1
KIT 916 315 00 KIT, PROGRESSIVE, MINI W/IPT, S/T, KENO 1
– 260 017 01* FAN ASSEMBLY, S/T, 32CFM, 3.15 X 3.15 1
– 609 885 01 HARNESS, PROGRESSIVE, DRIVER TOP BOX, PE+ 1
– 603 156 00 RIBBON, 40P, COMPACT SPECTRUM, S/T, D/B 1
– 607 097 00 HARNESS, DISPLAY DRIVER PCB, SPECTRUM 1

ASSY 253 116 00 ASSEMBLY, DISPLAY, MINI MICRO SPECTRUM, S/T 1
ASSY 253 117 00 ASSEMBLY, DISPLAY, MINI SPECTRUM, S/T 1
ASSY 253 114 00 ASSEMBLY, DISPLAY, MICRO SPECTRUM, S/T 1

1 196 309 00 BARRIER, IMBEDDED, DBL SPECTRUM 1
– 196 297 00 BARRIER, IMBEDDED, MINI SPECTRUM 1
– 196 340 00 BARRIER, IMBEDDED, MICRO SPECTRUM 1
2 751 116 XX BOARD, DISPLAY, MINI 1
– 253 077 90 DISPLAY, 8 X 8, DOT MATRIX 8
3 310 049 00 INSULATOR, MINI DISPLAY BOARD 1
4 636 998 00 BRACKET, MINI/MICRO SPECTRUM 1
– 636 986 00 BRACKET, MINI SPECTRUM ONLY 1
– 419 510 95 SCREW, SEMS, 6-32 X 5/16 9
5 310 048 00 INSULATOR, MINI DRIVER BOARD 1

6 751 120 XX BOARD, MINI DRIVER 1
– 419 510 95 SCREW, SEMS, 6-32 X 5/16 1
7 751 129 XX BOARD, MICRO DRIVER 1
– 419 510 97 SCREW, SEMS, 6-32 X 1/2 2
8 310 049 00 INSULATOR, MICRO DRIVER BOARD 1
9 751 128 XX BOARD, MICRO DISPLAY 1
– 253 111 90 DISPLAY, 8 X 8, DOT MATRIX 6

10 642 100 00 CHANNEL, PROGRESSIVE, 13” S/T TOP BOX, W/BA 1
– 424 015 91 NUT, KEP, STEEL, M4 3
11 400 053 92 POWER SUPPLY, 12V, 8A, UL/CSA 1
– 312 084 90 STANDOFF, NYLON, 632M/F, .25 HEX 4
– 419 018 91 SCREW, SEMS, PH PAN, M3 X 8 4

12 676 728 00 SUPPORT, SPECTRUM, 13” TOP BOX, S/T 1
– 676 728 01 SUPPORT, SPECTRUM, 13” TOP BOX, S/T, WBA 1
– 424 015 91 NUT, KEP, STEEL, M4 2

13 755 072 XX BOARD, SPECTRUM, SINGLE 1
– 310 103 00 INSULATOR, BOARD, SPECTRUM 1
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 4

* See Top Box



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 35

SPECTRUM DISPLAY

1258-5A

SEE DETAIL

DETAIL

10

11

12

13

1

2

3

4

5
6

7
8

9



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199736

PROGRESSIVE DISPLAY – TYPES A, B, C SINGLE

TYPE A SINGLE

Fig. No. Part Number Description Qty.
KIT 916 151 01 KIT, SINGLE A, TWIN TOP BOX 1
KIT 915 132 06 KIT, SINGLE A, 12” TOP BOX 1
KIT 915 132 09 KIT, SINGLE A, 13” TOP BOX (ILLUSTRATED) 1

1 751 095 XX BOARD, DRIVER 1
– 637 029 00 BUMPER, RUBBER, DRIVER MOUNTING 2
– 419 018 91 SCREW, SEMS, PH PAN, M3 X 8 4
– 609 885 00 HARNESS, PROGRESSIVE DRIVER 1
2 196 192 00 BARRIER, LIGHT 1

3 751 072 XX BOARD, PC, DISPLAY, SSLT, .80 1
– 603 148 00 HARNESS, PROGRESSIVE DISPLAY 1
– 653 063 90 MOUNT, ADHESIVE CLIP 2
– 419 018 90 SCREW, SEMS, PH PAN, M3 X 6 2
4 653 434 00 MOUNT 1
– 589 686 00 PLATE, NUT 1
– 419 019 92 SCREW, SEMS, PH PAN, M4 X 10 2
– 430 028 91 WASHER, FLAT, STEEL, M4 2

TYPES B AND C SINGLE

Fig. No. Part Number Description Qty.
KIT 915 132 02 KIT, SINGLE C, CM, 12” TOP BOX 1
KIT 915 132 05 KIT, SINGLE C, CBP, 12” TOP BOX 1
KIT 915 132 14 KIT, SINGLE C, CM, 13” TOP BOX 1
KIT 915 132 16 KIT, SINGLE C, CBP, 13” TOP BOX 1
KIT 916 151 07 KIT, SINGLE C, CBP, TWIN TOP BOX 1
KIT 916 151 08 KIT, SINGLE C, CM, TWIN TOP BOX 1
KIT 916 151 03 KIT, SINGLE B, CBP, TWIN TOP BOX 1
KIT 916 151 04 KIT, SINGLE B, CM, TWIN TOP BOX 1
KIT 915 132 00 KIT, SINGLE B, CM, 12” TOP BOX 1
KIT 915 132 04 KIT, SINGLE B, CBP, 12” TOP BOX 1
KIT 915 132 13 KIT, SINGLE B, CBP, 13” TOP BOX 1
KIT 915 132 11 KIT, SINGLE B, CM, 13” TOP BOX (ILLUSTRATED) 1

1 751 095 XX BOARD, DRIVER 1
– 637 029 90 BUMPER, BOARD 2
– 419 018 91 SCREW, SEMS, PH PAN, M4 X 10 4
– 609 885 00 HARNESS, PROGRESSIVE DRIVER 1
– 653 063 90 MOUNT, ADHESIVE 2
2 196 194 00 BARRIER, LIGHT 1

3 751 075 XX BOARD, DISPLAY, SSLT, .56 1
– 419 018 93 SCREW, SEMS, PH PAN, M3 X 12 2
– 603 148 00 HARNESS, PROGRESSIVE DISPLAY 1
4 653 435 00 MOUNT, PROGRESSIVE 1
– 419 019 90 SCREW, SEMS, PH PAN, M4 X 6 2
– 430 028 91 WASHER, FLAT, STEEL, M4 2

5 653 439 00 MOUNT, UPPER 1
– 419 019 92 SCREW, SEMS, PH PAN, M4 X 10 2
– 430 028 91 WASHER, FLAT, STEEL, M4 2



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 37

PROGRESSIVE DISPLAYS – TYPES A, B, C SINGLE

TYPE A SINGLE PROGRESSIVE

1

2

3

4

1258-6A

TYPES B AND C SINGLE PROGRESSIVE

1

2

3

4

5

1258-7A



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199738

PROGRESSIVE DISPLAY – TYPES A, B, C DOUBLE

TYPE A DOUBLE

Fig. No. Part Number Description Qty.
KIT 916 151 02 KIT, DOUBLE A, TWIN TOP BOX 1
KIT 915 132 07 KIT, DOUBLE A, 12” TOP BOX (ILLUSTRATED) 1

1 589 574 00 PLATE, NUT MOUNTING 2
2 637 029 90 BUMPER, RUBBER 2
3 751 095 XX BOARD, DRIVER 1
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 4
– 609 885 00 HARNESS, PROGRESSIVE DRIVER 1
– 609 830 01 HARNESS, PROGRESSIVE INTERCON, 15P 1
– 653 063 90 MOUNT, ADHESIVE CLIP 2
4 196 192 00 BARRIER, LIGHT 2

5 751 072 XX BOARD, DISPLAY, SSLT, .80 2
– 419 510 90 SCREW, SEMS, PH PAN, 4-40 X 1/4 4
– 603 148 00 HARNESS, PROGRESSIVE DISPLAY 2
6 653 331 00 MOUNT 2
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 4
– 430 003 95 WASHER, FLAT, STEEL, #6 TYPE, B/N 4

TYPES B AND C DOUBLE

Fig. No. Part Number Description Qty.
KIT 915 132 03 KIT, DOUBLE C, CM, 12” TOP BOX 1
KIT 915 132 15 KIT, DOUBLE C, CM, 13” TOP BOX 1
KIT 916 151 09 KIT, DOUBLE C, CBP, TWIN TOP BOX 1
KIT 916 151 10 KIT, DOUBLE C, CM, TWIN TOP BOX 1
KIT 916 151 05 KIT, DOUBLE B, CBP, TWIN TOP BOX 1
KIT 916 151 06 KIT, DOUBLE B, CM, TWIN TOP BOX 1
KIT 915 132 12 KIT, DOUBLE B, CM, 13” TOP BOX 1
KIT 915 132 01 KIT, DOUBLE B, CM, 12” TOP BOX (ILLUSTRATED) 1

1 751 095 XX BOARD, DRIVER 1
– 637 029 90 BUMPER, RUBBER 2
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 4
– 653 063 90 MOUNT, ADHESIVE CLIP 2
– 609 885 00 HARNESS, PROGRESSIVE DRIVER 1
– 609 830 01 HARNESS, PROGRESSIVE INTERCON, 15P 1
2 751 075 XX BOARD, DISPLAY, SSLT, .56 1
– 603 148 00 HARNESS, PROGRESSIVE DISPLAY 2
– 196 194 00 BARRIER, LIGHT 2

3 653 333 01 MOUNT, PROGRESSIVE, DOUBLE 1
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 2
– 430 003 95 WASHER, FLAT, STEEL, #6 TYPE, B/N 2
4 653 332 00 MOUNT, UPPER 1
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 2
– 430 003 95 WASHER, FLAT, STEEL, #6 TYPE, B/N 2



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 39

PROGRESSIVE DISPLAYS – TYPES A, B, C DOUBLE

TYPE A DOUBLE PROGRESSIVE

3

4

5

6
1

2

1258-9A

TYPE B AND C DOUBLE PROGRESSIVE

1258-8A12

3

4



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199740

PROGRESSIVE DISPLAY - TYPES J, B, C SINGLE

TYPE J SINGLE

Fig. No. Part Number Description Qty.
KIT 915 132 08 KIT, J METER, 12” TOP BOX 1
KIT 915 132 17 KIT, J METER, 13” TOP BOX 1
KIT 916 151 00 KIT, J METER, TWIN TOP BOX (ILLUSTRATED) 1

1 653 501 00 MOUNT 1
– 430 028 90 WASHER, FLAT, STEEL, M3 2
– 419 018 90 SCREW, SEMS, PH PAN, M3 X 6 2
2 626 085 00 BRACKET 1
– 430 028 90 WASHER, FLAT, STEEL, M3 2
– 424 015 90 NUT, KEP, STEEL, M3 2
3 637 029 90 BUMPER, RUBBER 2

4 751 095 XX BOARD, DRIVER 1
– 419 018 90 SCREW, SEMS, PH PAN, M3 X 6 4
– 609 885 00 HARNESS, PROGRESSIVE DRIVER 1
5 196 223 00 BARRIER, LIGHT 1

6 751 088 XX BOARD, PC, DISPLAY, 9+7 1
– 419 018 91 SCREW, SEMS, PH PAN, M3 X 8 2
– 603 148 00 HARNESS, PROGRESSIVE DISPLAY 1

TYPES B AND C SINGLE – ROUND TOP BOX

Fig. No. Part Number Description Qty.
KIT 915 664 00 KIT, SINGLE B, CM 1
KIT 915 664 04 KIT, SINGLE B, CBP 1
KIT 915 664 02 KIT, SINGLE C, CM 1
KIT 915 664 05 KIT, SINGLE C, CBP (ILLUSTRATED) 1

1 751 095 XX BOARD, DRIVER 1
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 4
– 637 029 90 BUMPER, RUBBER 2
– 609 885 00 HARNESS, PROGRESSIVE DRIVER 1
– 609 830 01 HARNESS, PROGRESSIVE INTERCON, 15P 1
– 653 063 90 MOUNT, ADHESIVE CLIP 2

2 653 486 00 MOUNT, PROGRESSIVE DISPLAY/DRIVER 1
3 636 940 00 BRACKET 1
– 430 003 95 WASHER, FLAT, STEEL, #6 TYPE, B/N 4
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 4
– 589 604 00 PLATE 1

4 751 073 XX BOARD, DISPLAY, SSLT, .39 1
– 419 510 93 SCREW, SEMS, PH PAN, 4-40 X 1/2 2
– 679 042 00 SHROUD, METER DISPLAY 1
– 603 148 00 HARNESS, PROGRESSIVE DISPLAY 1



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 41

PROGRESSIVE DISPLAYS – TYPES J, B, C SINGLE

TYPE J PROGRESSIVE

4
5

6

1

2

3

1258-10A

TYPE B AND C SINGLE PROGRESSIVE

1

2

3

4

1258-11A



PLAYER’S EDGE-PLUS SLANT-TOPMechanical Parts

January 27, 199742

PROGRESSIVE DISPLAY – TYPES B, C DOUBLE – ROUND TOP BOX

Fig. No. Part Number Description Qty.
KIT 915 664 01 KIT, DOUBLE B, CM 1
KIT 915 684 03 KIT, DOUBLE C, CM 1

1 751 095 XX BOARD, DRIVER 1
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 4
– 637 029 90 BUMPER, RUBBER 2
– 609 885 00 HARNESS, PROGRESSIVE DRIVER 1
– 609 830 01 HARNESS, PROGRESSIVE INTERCON, 15P 1
– 653 063 90 MOUNT, ADHESIVE CLIP 2
2 653 486 00 MOUNT, PROGRESSIVE DISPLAY/DRIVER 1

3 636 940 00 BRACKET 1
– 430 003 95 WASHER, FLAT, STEEL, #6 TYPE, B/N 4
– 419 510 96 SCREW, SEMS, PH PAN, 6-32 X 3/8 4
– 589 602 00 PLATE, DOUBLE 1

4 751 073 XX BOARD, DISPLAY, SSLT, .39 1
– 419 510 93 SCREW, SEMS, PH PAN, 4-40 X 1/2 4
– 679 042 00 SHROUD, METER DISPLAY 1
– 603 148 00 HARNESS, PROGRESSIVE DISPLAY 2



PLAYER’S EDGE-PLUS SLANT-TOP Mechanical Parts

January 27, 1997 43

PROGRESSIVE DISPLAYS – TYPES B, C DOUBLE – ROUND TOP BOX

TYPE B AND C DOUBLE PROGRESSIVE

1

2

3

4

1258-12A


